

Your Ref :
Our Ref : LMS/A14031
Date : 18th October 2018


Grange Quarry & Concrete Products
Kirkburn Industrial Est.
Lockerbie
Dumfries and Galloway
DG11 2SE

CERTIFICATE OF ANALYSIS FOR DETERMINATION OF COHESION TO ENA TECHNICAL SPECIFICATION 97-1: APPENDIX C

Client : Grange Quarry & Concrete Products
Sampled Source : Kelhead Quarry
Sample Location : Stockpile at Quarry
Sample Description : 0/4 mm Sand
Your Sample Ref. : GQAT0146
Date Sampled : 11/10/2018
Date Received : 15/10/2018
Date Tested : 17-18/10/2018
Method of Test : ENA 97-1
Our Ref. : 79301103
GRN : 30785

Results

| | |
|---|---------------------|
| Sample tested in accordance with ENA Technical Specification 97-1 | |
| Sample No | Pass/Fail |
| GQAT0146 | Pass |
| Specification | Withstands 4kg Load |


Allan Reid
Laboratory Supervisor

Billy Johnstone
Team Leader

Laurie Murphy
Managing Director